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Dear Patient,

It is the primary goal of this pharmacy to provide you with the highest quality, timely professional pharmacy services available. 
We encourage you to take this formulary and show it to your civilian doctor every time you have an appointment.  This allows your doctor to look at our products when considering which medication to prescribe for you.

The advantage to you is your doctor can write prescriptions for products we stock.  This also prevents you from enduring a potentially lengthy wait and possibly having to purchase the non-stocked medication at your own expense from a civilian pharmacy.  Additionally, brand names are provided for reference purposes and do not imply the recommendation of a specific product.







Pharmacy Department

General Information

Prescriptions from doctors outside of BMC Yuma Pharmacy:

-- We CANNOT accept prescriptions which have been "phoned in" or FAXED from the doctor's office

-- We CANNOT accept prescriptions which are photocopies (we need the original)

-- A prescription is a legal document and must have:

· Date written (doctors are not allowed to pre-date prescription into the future)

· Doctor's name, license # or DEA number, office phone # printed or written

· Legibly printed patient's name, phone number, date of birth

· Legible drug name, strength, quantity, directions and number of refills

· Doctor's signature

· Changes, additions or deletions MUST be initialed by the provider, any evidence of alteration of the prescription may invalidate the entire prescription

[image: image2.wmf]DOD policy states a generic equivalent medication must be substituted for brand name if one is available.  Prescriptions marked DAW (dispense as written) or Brand only, may not be honored.

Refills

It takes 2 business days to process call-in or walk up refills. The pharmacy requests that you pick up your medications the date stated by the refill line. Medications are kept on the refill shelves for 10 working days and then returned to the pharmacy stock if it is not picked up. 

Hours of Operation
Monday, Tuesday, Wednesday and Friday:
               0730 – 1200; 1300 – 1630 (1pm-4:30pm)  

Thursday:




0730 – 1200 
Civilian/paper prescriptions from outside providers will not be accepted between the hours of 1130 and 1300 Monday through Friday and from 1130-1630 on Thursdays. 

Due to a change in the regulations from the Joint Commission on Accreditation of Healthcare Organization (JCAHO), it will take 2-3 business days to process civilian/paper prescriptions when the pharmacist is unavailable(for more than 3 days). If you have any urgent/emergent prescriptions, please use your Tricare benefits at the retail pharmacies such as Walgreen’s, CVS or Wal-Mart. 

Frequently Asked Questions
Can I pick up prescriptions for my neighbor or other family members?
Yes, anyone 18 years or older may pick up another person's medications with the following provisions:

· PATIENT CONFIDENTIALITY AND PRIVACY ARE PROTECTED BY FEDERAL LAW AND ARE OVERRIDING CONCERNS WHEN MEDICATIONS ARE PICKED UP BY ANYONE OTHER THAN THE PATIENT FOR WHOM THE MEDICATION IS INTENDED.

· The federal law on releasing prescriptions to patient representatives is very specific.  Medical treatment facilities may release medication to individuals representing the patient in accordance with the following definitions:

· PATIENT REPRESENTATIVE:  This includes spouses, parents and legal guardians, courier services, and any other individual designated and authorized by the patient in writing.  MTFs may release prescriptions information to designated patient representatives providing the following provisions:  1. The patient’s representative must possess a valid photo ID card to identify themselves.  2.  Patient's military ID card (or a photocopy of the patient's ID card front and back with a note authorizing the representative to pick up the medication).

What if the medication prescribed by my provider is not stocked at BMC Yuma Pharmacy?

1. Your doctor can write a new prescription for a therapeutically equivalent medication (medications that are in the same class/family and are used to treat the same condition) that we stock.

2. If eligible, use the Tricare Mail Order Pharmacy (TMOP)

3. If eligible, use a local network pharmacy under the TRICARE pharmacy program (i.e. CVS, Walgreen’s, Wal-Mart, etc.)

How early can I receive a refill on my medications?

Usually, a 90 day Supply of a maintenance medication can be filled up to 10 days early.  We cannot provide more than a 90 day Supply of medication at one filling, and we DO NOT give double or advanced refills to individuals going on vacation.

VACATION TIPS - Plan ahead for vacations.  If you have refills that will come due during your vacation, please have your doctor give you written prescriptions to carry with you while you travel or have a family member mail your refills to you.

A

ACETAMINOPHEN – (Tylenol) 80mg chew Tablets, 325mg Tablets

ACETAMINOPHEN/CODEINE (T#3, Tylenol/Codeine) – 300mg/30mg Tablets (C-III)*
ACTIFED – 2.5mg Tripolidine/60mg 

Pseudoephedrine Tablets

ACYCLOVIR– 200mg Capsules, 800mg Tablets
ALENDRONATE (Fosamax) - 5mg, 10mg, 35mg, 70mg Tablets

ALFUZOSIN (Uroxatral) - 10mg ER Tablets

ALLOPURINOL (Zyloprim) – 100mg, 300mg Tablets

ALPRAZOLAM (Xanax) - 0.5mg Tablets (C-IV)*
AMANTADINE (Symmetrel) - 100mg Capsules

AMIODARONE (Cordarone, Pacerone) - 200mg Tablets

AMITRIPTYLINE (Elavil) – 10 mg, 25 mg Tablets

AMOXICILLIN – 250mg, 500mg Capsules; 250mg chewable Tablets

AMPHETAMINE MIXED (Adderall XR) - 5mg, 10mg, 20mg, 30mg Capsules (C-II)***
AMPICILLIN – 250mg Capsules 

ASCORBIC ACID (Vitamin C) –  500mg Tablets

ASPIRIN – 81mg chew Tablets, 325mg Tablets

ASPIRIN, ENTERIC COATED (Ecotrin) – 

81mg, 325mg Enteric Coated Tablets

ATENOLOL (Tenormin) –  50 mg Tablets

AUGMENTIN –Amoxicillin/Clavulanate Acid 

250mg, 500mg, 875mg Tablets

AZATHIOPRINE (Imuran) - 50mg Tablets

AZITHROMYCIN (Zithromax) - 250mg Tablets;

Z-Paks; 1 Gram packets
B

BELLADONNA ALKALOIDS – (Donnatal)

Tablets

BENZONATATE (Tessalon Perles) - 100mg Capsules

BISACODYL (Dulcolax) - 5mg Tablets

BISMUTH SUBSALICYLATE (Pepto-Bismol) -

262mg chew Tablets

BUPROPION (Wellbutrin) IR - 75mg, 100mg IR Tablets

BUPROPION (Wellbutrin) SR – 100mg, 150mg SR Tablets

BUSPIRONE (BuSpar) - 5mg, 10mg Tablets

C

CAFERGOT – Ergotamine 1mg/Caffeine 100mg Tablets

CALCIUM CARBONATE (Os-Cal) - 500mg Tablets

CALCIUM/VIT-D (Os-cal D) - 250mg/125IU, 500mg/200IU Tablets

CANDESARTAN – (Atacand) 8mg, 16mg, 32mg Tablets

CANDESARTAN/HCTZ (ATACAND/HCT) – 16mg/12.5mg, 32mg/12.5mg Tablets

CAPTOPRIL- (Capoten) 25mg Tablets

CARBAMAZEPINE (Tegretol) - 100mg, 200mg Tablets

CARBIDOPA/LEVODOPA – 10/100, 25/100, 25/250 Regular Release Tablets; 50/200mg CR Tablets

CARISOPRODOL (Soma) - 350mg Tablets       (C-IV)*

CEFDINIR (Omnicef) – 300mg Capsules

CEFPROZIL (Cefzil) - 500mg Tablets

CEFUROXITIME AXETIL (Ceftin) - 500mg Tablets

CELEBREX (Celecoxib) – 200mg Capsules

CEPHALEXIN (Keflex) – 250mg ,500mg Capsules

CETIRIZINE - (Zyrtec) - 10mg Tablets

CETYLPYRIDINIUM (Cepacol) - Throat Lozenge

CHLORDIAZEPOXIDE (Librium) - 10mg Capsules (C-IV)*
CHLORDIAZEPOXIDE/CLIDINIUM (Librax) – 5mg/2.5mg Capsules     

CHLORPHENIRAMINE (CTM) - 4mg Tablets

CHLORPHENIRAMINE/PSEUDOEPHEDRINE (Deconamine SR) – 8mg/120mg Capsules

CHLORTHALIDONE  (Hygroton) – 25mg, 100mg Tablets

CIMETIDINE  (Tagamet) - 400mg Tablets

CIPROFLOXACIN (Cipro) - 250mg, 500mg, 750mg Tablets

CITALOPRAM (Celexa) - 20mg, 40mg Tablets

CLARITHROMYCIN (Biaxin) - 500mg Tablet 

CLINDAMYCIN (Cleocin) - 150mg Capsules

CLOMIPHENE (Clomid) - 50mg Tablets

CLOMIPRAMINE (Anafranil) - 25mg Capsules

CLONAZEPAM (Klonopin) - 0.5mg, 1mg Tablets (C-IV)*
CLONIDINE (Catapres) - 0.1mg, 0.2mg Tablets

CLONIDINE – (Catapres TTS) 1, 2, 3 Patches

CLOPIDOGREL (PLAVIX) – 75mg Tablets

CODEINE SULFATE – 30mg Tablets (C-II)*
COLCHICINE – 0.6mg Tablets

CYCLOBENZAPRINE (Flexeril) - 10mg Tablets

CYPROHEPTADINE (Periactin) - 4mg Tablets

D

DESIPRAMINE (Norpramin) - 25mg Tablets

DIAZEPAM (Valium) - 5mg Tablets (C-IV)*
DICLOFENAC (Voltaren) - 75mg SR Tablets

DICLOXACILLIN (Dynapen) – 250mg Capsules

DICYCLOMINE (Bentyl) - 10mg Capsules, 20 mg Tablets

DIGOXIN (Lanoxin) - 0.125mg, 0.25mg Tablets

DILTIAZEM – 60mg, 90mg Regular Release Tablets

DILTIAZEM ER (Tiazac) – 90mg, 120mg, 180mg, 240mg, 300mg, 360mg Extended Release Capsules

DIPHENHYDRAMINE (Benadryl) - 25mg Capsules

DIPYRIDAMOLE (Persantine) - 25mg, 75mg Tablets

DISULFIRAM (Antabuse) - 250mg Tablets

DIVALPROEX (Depakote) - 125mg, 250mg, 500mg Delayed Release; 500mg Extended Release Tablets

DOCUSATE CALCIUM (Surfak) – 240mg Capsules

DOCUSATE SODIUM (Colace) - 100mg Capsules

DONEPEZIL (Aricept) - 10mg Tablets
DOXAZOSIN (Cardura) - 2mg, 4mg, 8mg Tablets

DOXEPIN (Sinequan) - 10mg, 25mg Capsules

DOXYCYCLINE (Vibramycin) - 100mg Capsules; 100mg Tablets

E
ERYTHROMYCIN - 250mg, 500mg Tablets

ESOMEPRAZOLE – 20mg, 40mg Capsules

ESTRADIOL ORAL – (Estrace) 1mg Tablets

ESTRADIOL PATCH – (Estraderm) 0.1mg and

0.05mg patches – 8/box

ESTROGENS - (Premarin) 1.25mg, 0.9 mg,

0.625mg, 0.3mg Tablets

ESTROGENS/MEDROXYPROGESTERONE (Prempro) – 0.625mg/2.5mg; 0.625mg/5mg Tablets

ESZOPICLONE – 1mg, 2mg, 3mg Tablet

EZETIMIBE/SIMVASTATIN (Vytorin) – 10mg/10mg, 10mg/20mg, 10mg/40mg, 10mg/80mg Tablets
F
FENOFIBRATE (Triglide) – 50mg, 160mg
FERROUS SULFATE – (Iron) 325mg Tablets

FELODIPINE (Plendil) - 2.5mg, 5mg, 10mg ER Tablets

FENOFIBRATE – 50mg, 160mg Tablets
FEXOFENADINE HCL (Allegra) – 30mg, 60mg, 180mg, Tablets

FEXOFENADINE D (Allegra D) – 60mg Fexofenadine/120mg Pseudoephedrine Tablets

FIORICET – Acetaminophen 325mg/Butalbital 50mg, Caffeine 40mg Tablets  

FIORINAL –  Aspirin 325mg / Butalbital 50mg / 

Caffeine 40mg Capsules (C-IV)*
FLUCONAZOLE –(Diflucan) 100mg, 150mg, 200mg Tablets

FLUORIDE (Luride) - 1mg, 0.5mg Tablets

FLUOXETINE (Prozac) - 10mg, 20mg Capsules

FOLIC ACID (Folate) –  1mg Tablets

FOSINOPRIL (Monopril) - 10mg, 20mg, 40mg Tablets

FOSINOPRIL/HCTZ (Monopril/Hct) – 10mg/12.5mg, 20/12.5mg Tablets

FUROSEMIDE (Lasix) – 40 mg Tablets

G

GABAPENTIN (Neurontin) 100mg, 300mg. 400mg Capsules, 600mg, 800mg Tablets

GAVISCON – Aluminum 80mg/Magnesium 

20 mg Tablets

GEMFIBROZIL (Lopid) - 600mg Tablets

GLIPIZIDE (Glucotrol)- 5mg Tablets

GLIPIZIDE XL (Glucotrol XL) – 2.5mg, 5mg, 10mg Tablets

GLYBURIDE (Diabeta/Micronase) - 5mg Tablets

GRISEOFULVIN – (Gris-peg) 250mg, 500mg

ultramicrosized Tablets

H

HYDRALAZINE – (Apresoline) 25 mg Tablets

HYDROCHLOROTHIAZIDE (HCTZ) – 25mg, 50mg Tablets

HYDROCODONE/ACETAMINOPHEN (Vicodin, Lortab) – 5mg/500mg, 7.5mg/500mg, 10mg/500mg Tablets (C-III)*
HYDROXYCHLOROQUINE–(Plaquenil) - 200mg Tablets

HYDROXYZINE (Atarax) - 10mg, 25 mg Tablets

HYOSCYAMINE (Levsin) - 0.125mg Sublingual Tablets;  0.375mg ER Capsules

I

IBUPROFEN (Motrin, Advil) – 200mg, 400mg, 600mg, 800mg Tablets

IMIPRAMINE (Tofranil) - 10mg, 25mg Tablets

INDAPAMIDE (Lozol) - 2.5mg Tablets

INDOMETHACIN (Indocin) - 25 mg Capsules

ISONIAZID (INH) - 300mg Tablets

ISOSORBIDE DINITRATE (Isordil) – 40mg SR, 10mg Tablets

ISOSORBIDE MONONITRATE (Imdur) - 20mg,  60mg ER Tablets

ISOTRETINOIN (Accutane) - 40mg Capsules (C-IV)*

J

K

KETOCONAZOLE (Nizoral) - 200mg Tablets

L

LABETALOL – (Normodyne) 100mg, 300mg Tablets

LEVOFLOXACIN (Levaquin) 250mg, 500mg, 750mg Tablets

LEVOTHYROXINE – (Synthroid) 25, 50, 75, 88,

100, 112, 125,137, 150, 175, 200 mcg Tablets

LISINOPRIL – (Prinivil, Zestril) 5mg, 10mg, 20mg, 40 mg Tablets

LISINOPRIL/HCTZ (Zestoretic, Prinzide) – 10mg/12.5, 20mg/12.5mg, 20mg/25mg Tablets

LITHIUM – (Eskalith) 300mg Capsules

LOMOTIL (Diphenoxylate/Atropine) (C-V)*
LORATIDINE (Claritin) 10mg, –D 12hr tab 

LORSARTAN – 25mg, 50mg, 100mg Tablet

LOPERAMIDE (Imodium) - 2mg Capsules

LORAZEPAM (Ativan) - 1mg Tablets (C-IV)*
M

MEBENDAZOLE  (Vermox) - 100mg chew Tablets

MECLIZINE  (Antivert) - 25mg Tablets

MEDROXYPROGESTERONE

(Provera) - 2.5mg, 10 mg Tablets   

MEGESTROL (Megace) - 40mg Tablets

MELOXICAM (Mobic) - 7.5mg, 15 mg Tablets

MEPERIDINE  (Demerol) - 50mg Tablets (C-II)*
METFORMIN (Glucophage) - 500mg, 850mg, 1000mg Tablets 

METHOCARBAMOL (Robaxin) - 500 mg Tablets

METHOTREXATE (MTX) - 2.5mg Tablets

METHYLDOPA (Aldomet) - 250mg, 500mg Tablets

METHYLPHENIDATE – 5mg, 10mg; 20mg ER Tablets (C-II)***
METHYLPHENIDATE ER (Concerta) – 18mg, 27mg, 36mg, 54mg ER Capsules (C-II)***
METHYLPREDNISOLONE (Medrol Dose-Pak) – 4mg (21 Tablet) Packets

METOCLOPRAMIDE (Reglan) - 10mg Tablets
METOPROLOL (Lopressor) – 50mg, 100 mg Tablets

METOPROLOL ER (Toprol-XL) – 25mg, 50mg, 100mg Tablets

METRONIDAZOLE (Flagyl) – 250mg Tablets

MIDRIN (MIGUIN) –  65mg Isometheptene/100mg Dichloralph/325mg

Acetaminophen Capsules (C-IV)*
MINOCYCLINE (Minocin) - 50mg, 100mg Capsules

MONTELUKAST (SINGULAIR) 4mg, 5mg Chew Tablets, 10mg Tablets

MORPHINE (MS Contin) - 15mg, 30mg ER Tablets (C-II)*
N

NAPROXEN (Naprosyn) - 250 mg, 375mg, 500mg Tablets

NIACIN – 500mg Regular Release Tablets

NIACIN ER (Niaspan) – 500mg, 750mg, 1000mg Tablets

NIFEDIPINE (Adalat CC) ER - 30mg, 60mg, 90mg Tablets

NITROFURANTOIN (Macrodantin) - 100mg, 50mg Capsules
NITROFURANTOIN MONOHYDRATE

(Macrobid) - 100mg Capsules

NITROGLYCERIN – (Nitrostat, Nitro-Bid, 

Nitro-dur) 0.4mg/hr and 0.2mg/hr

Patches, 6.5mg sustained release

Capsules; Sublingual Tablets 0.4mg

(Translingual Spray 0.4mg

NORTRIPTYLINE (Pamelor) - 10mg, 25 mg Capsules

O

OMEPRAZOLE (Prilosec) - 20mg Capsules (Generic Only)

OXAPROZIN (Daypro) - 600mg Tablets

OXCARBAZEPINE (Trileptal) – 150mg, 300mg Tablets

OXYBUTYNIN (Ditropan) - 5mg Tablets

OXYCODONE/ACETAMINOPHEN

 (Roxicet, Percocet) - 5mg/325mg Tablets (C-II)*
OXYCODONE  (Oxycontin) - 10mg, 20mg, 40mg, 80mg SR Tablets (C-II)*
OXYCODONE (Oxycontin) - 5 mg IR Tablets   (C-II)*
P

PAROXETINE (Paxil) - 20mg, 40mg Tablets

PENICILLIN (PenVK) - 250mg 500mg Tablets

PENTOXIFYLLINE (Trental) - 400mg SR Tablets

PHENAZOPYRIDINE (Pyridium) - 100mg Tablets

PHENOBARBITAL – 30mg Tablets (C-IV)*
PHENYTOIN (Dilantin) – 100mg Capsules

PIOGLITAZONE (ACTOS) – 30mg, 45mg Tablets

PIROXICAM (Feldene) - 10mg, 20mg Capsules

POTASSIUM CHLORIDE (Micro-K) – 8MEQ, 10MEQ SR Tablets

PRAVASTATIN (Pravachol) – 10mg, 20mg, 40mg Generic Brand Tablets, 80mg Brand Name Tablets
PRAZOSIN (Minipress) - 1mg, 2mg, 5mg Capsules 

PREDNISONE (Deltasone) – 1mg, 5mg, 10mg, 20mg, 50mg Tablets

PRENATAL VITAMINS W/ FOLIC ACID

PREVPAC KIT

PRIMIDONE (Mysoline) - 50mg, 250mg Tablets

PROBENECID (Benemid) - 500 mg Tablets

PROCAINAMIDE (Procan-SR) - 500mg Tablets

PROCHLORPERAZINE (Compazine) – 10mg Tablets

PROMETHAZINE (Phenergan) - 25mg

Tablets

PROPAFENONE (Rythmol) – 150mg, 300mg Tablets

PROPRANOLOL – (Inderal) 10mg, 40mg, 80mg Tablets

PROPRANOLOL LA (Inderal LA) - 60mg, 80mg, 120mg, 160mg Capsules

PROPYLTHIOURACIL (PTU) - 50mg Tablets

PSEUDOEPHEDRINE (Sudafed) - 30mg Tablets

PYRIDOXINE (Vitamin B-6) - 50mg Tablets
Q

QUETIAPINE (SEROQUEL) -25mg, 100mg Tablets

Quinine sulfate (QUALAQUIN) 324MG Capsule
R

RANITIDINE (Zantac) - 150mg Tablets

RALOXIFENE (Evista) – 60mg Tablets

RIFAMPIN (Rifadin, Rimactane) - 300mg Capsules

RISPERIDONE (Risperdal) - 0.25mg, 0.5mg, 1mg, 2mg, 3mg Tablets

RIZATRIPTAN (Maxalt) – 5mg, 10mg, MLT 5mg, MLT 10mg

ROSIGLITAZONE (Avandia) – 2mg, 4mg, 8 mg Tablets

ROSIGLITAZONE/METFORMIN (Avandamet) – 1mg/500mg, 2mg/500mg, 2mg/1000mg, 4mg/500mg, 4mg/1000mg Tablets

S

SALSALATE (Disalcid) - 500mg Tablets

SENNA (Senokot) – 8.6mg Tablets

SENNA-S (Senokot-S) -  8.6 mg Senna/50mg Docusate Sodium Tablets

SERTRALINE (Zoloft) - 50mg, 100mg Tablets

SIMETHICONE (Mylicon) - 80mg chew Tablets

SIMVASTATIN (Zocor) – 10mg, 20mg, 40mg, 80mg Tablets

SOTALOL (Betapace) - 80mg Tablets

SPIRONOLACTONE (Aldactone) - 25mg Tablets

SUCRALFATE (Carafate) - 1 Gram Tablets

SULFASALAZINE (Azulfidine) - 500mg Tablets

SULFAMETHOXAZOLE/TRIMETHOPRIM (Septra DS, Bactrim DS) – 800mg/160mg Tablets

SUMATRIPTAN (Imitrex) - 50mg, 100mg Tablets

T

TAMOXIFEN (Nolvadex) - 10mg Tablets

TEMAZEPAM (Restoril) - 15mg Capsules (C-IV)
TERAZOSIN (Hytrin) – 1mg, 2mg, 5mg, 10mg Capsules

TERBINAFINE (Lamisil) - 250mg Tablets

TERBUTALINE (Brethine) - 5mg Tablets

TELMISARTAN (Micardis) - 20mg, 40mg, 

80mg Tablets

TELMISARTAN/HCT (Micardis/HCT) -40mg/12.5mg, 80mg/12.5mg, 80mg/25mg Tablets

TETRACYCLINE (Achromycin) - 250 mg Capsules

THEOPHYLLINE (Slo-bid, Slo-Phyllin, 

Theo-Dur, Uniphyl) - 400mg, 300mg,

200mg Timed Release Tablets

THYROID, DESSICATED – 60mg, 65mg Tablets (1 Gr)

TOLTERODONE (DETROL LA) – 2mg, 4mg Capsules

TOPIRAMATE (TOPAMAX) – 25mg, 100mg Tablets

TRAMADOL (Ultram) - 50mg Tablets

TRAZODONE (Desyrel) - 50mg Tablets

TRIAMTERENE/HCTZ (Maxzide) – 75mg/50mg Tablets; 50mg/25mg Capsules

TRIMETHOBENZAMIDE (Tigan) - 300mg Capsules

U

V

VALACYCLOVIR (Valtrex) - 1gm Tablets

VARDENAFIL HCL(Levitra) – 10mg, 20mg

VENLAFAXINE ER (Effexor XR) - 37.5mg, 75mg, 150mg Capsules

VERAPAMIL – (Calan) 80mg, 120mg Tablets;

80mg, 120mg, 180mg, 240mg SR Tablets
W

WARFARIN (Coumadin-Brand) - 2mg, 5mg Tablets

X

Y

YOHIMBINE (Yocon) - 5.4mg Tablets

Z
ZAFIRLUKAST (Accolate) - 20mg Tablets

ZOLMITRIPTAN (Zomig) - 2.5mg, 5mg Tablets

ZOLMITRIPTAN ZMT (Zomig-ZMT) – 2.5mg, 5mg Orally Disintegrating Tablets

ZOLPIDEM (Ambien) – 10mg Tablets (C-IV)*
ORAL SUSPENSIONS

A
ACETAMINOPHEN (Tylenol) – 80mg/0.8mL drops; 160mg/5mL Syrup

ACETAMINOPHEN/CODEINE (Tylenol/Codeine)  – 120mg/12mg per 5mL Syrup (C-III)*
ACETYL SULFISOXAZOLE (Gantrisin) – 0.5G/5mL Suspension

ACYCLOVIR (Zovirax) – 200mg/5mL Suspension

ALBUTEROL – 2mg/5mL Syrup

ALUMINUM/MAGNESIUM/SIMETHICONE (Maalox) – 500mg/450mg/40mg per 5mL Suspension

AMOXICILLIN – 125mg/5mL, 250mg/5mL, 400mg/5mL Suspension

AUGMENTIN (Amoxicillin/Clavulanate Acid) – 200mg/5mL, 250mg/5mL, 400mg/5mL, 600mg/5mL (ES) Suspension

AZITHROMYCIN (Zithromax) – 100mg/5mL, 200mg/5mL Suspension; 1 Gram packet
B
BELLADONNA ALKALOIDS (Donnatal) – Elixir

BISMUTH SUBSALICYLATE (Pepto-Bismol, Bismatrol, K-Pek, Kaopectate) – 262mg/5mL Susp

BROMPHENIRAMINE/PSEUDOEPHEDRINE (Dimetapp, Q-Tapp, Dimaphen) – 15mg/5mL Syrup

BROMPHENIRAMINE/PSEUDOEPHEDRINE/DEXTROMETHORPHAN (Brometane DX, Bromophed DX) – 2mg/30mg/10mg per 5mL Syrup

BROMPHENIRAMINE/PSEUDOEPHEDRINE/DEXTROMETHORPHAN (Bromaxefed DM RF, Cardec DM) – 4mg/45mg/15mg per 5mL Syrup
C
CARBINOXAMINE/PSEUDOEPHEDRINE (Andehist NR) – 1mg/15mg per 1mL Drops

CEFDINIR (Omnicef) – 125mg/5mL, 250mg/5mL  Suspension

CEFPROZIL (Cefzil) – 125mg/5mL, 250mg/5mL Suspension

CEFUROXITIME AXETIL (Ceftin) – 125mg/5mL, 250mg/5mL Suspension

CEPHALEXIN (Keflex) – 125mg/5mL, 250,mg/5mL Suspension

CETIRIZINE (Zyrtec) – 1mg/1mL Syrup

CHOLESTYRAMINE (Questran Light) – 4 Grams/Scoop (268 Grams/42 Doses)

CHLORHEXIDINE GLUCONATE (Periogard, Peridex) – 0.12% Oral Rinse

CHLORPHENIRAMINE (CTM, Aller-Chlor) – 2mg/5mL Syrup

CHLORPHENIRAMINE/PHENYLEPHRINE (Rondec) – 4mg/12.5mg per 5mL Syrup;  1mg/3.5mg per 1mL Drops
CHLOPHENIRAMINE/PHENYLEPHRINE/DEXTROMETHORPHAN (Rondec DM) – 4mg/12.5mg/15mg per 5mL Syrup;  1mg/3.5mg/3mg per 1mL Drops

CIMETIDINE (Zantac) – 300mg/5mL Solution

CLARITHROMYCIN (Biaxin) – 125mg/5mL, 250mg/5mL Suspension

CLINDAMYCIN (Cleocin) – 75mg/5mL Susp
D
DIPHENHYDRAMINE (Benadryl, Q-Dryl) – 12.5mg/5mL Elixir

DOCUSATE SODIUM (Colace, Diocto, Doc-Q-Lace) – 20mg/5mL Syrup
E
ERYTHROMYCIN ETHYLSUCCINATE/SULFISOXAZOLE (Pediazole) – 200mg/600mg per 5mL Suspension
F
FERROUS SULFATE (Fer-In-Sol, Fer-Iron, Fer-Gen-Sol) – 15mg/0.6mL Oral Drops

FLUCONAZOLE (Diflucan) – 10mg/mL, 40mg/mL Suspension

FLUORIDE (Luride, Pediaflor) – 0.5mg/mL Pediatric Drops
G
GRISEOFULVIN (Grifulvin V) – 125mg/5mL Suspension

GUAIFENSESIN (Q-Tussin, Guiatuss, Robitussin) – 100mg/5mL Syrup

GUAIFENESIN/CODEINE (Cheratussin AC, Guiatuss AC, Mytussin AC) – 100mg/10mg per 5mL Syrup (C-IV)*
GUAIFENESIN/DEXTROMETHORPHAN (Q-Tussin DM, Guaifenesin DM, Guiatuss DM, Tussin Dm, Robitussin DM) – 100mg/10mg per 5mL Syrup
H
HYDROCODONE/ACETAMINOPHEN (Lortab) – 7.5mg/500mg per 15mL Syrup (C-III)*
HYDROXYZINE (Atarax) – 10mg/5mL Syrup
I
IBUPROFEN (Motrin, Advil) – 100mg/5mL Suspension
J

K

L
LACTULOSE (Constulose, Cephulac) – 10g/15mL Solution

LIDOCAINE VISCOUS (Xylocaine) – 2% Oral Solution

LORATADINE (Claritin) – 5mg/5mL Syrup
M

MAGNESIUM CITRATE - Solution

MILK OF MAGNESIA (M.O.M.) – 400mg/5mL Suspension

MINERAL OIL

N
NITROFURANTOIN (Furadantin) – 25mg/5mL Suspension

NYSTATIN (Mycostatin) – 100,000U/mL Suspension

O 
P
PENICILLIN (Pen VK) – 250mg/5mL Suspension

POLYETHYLENE GLYCOL (Miralax, Glycolax) – Powder

POLYETHYLENE GLYCOL/NACL/KCL/NACO3 (Colyte, Golytely) – Powder for solution

POLY-VITAMIN W/IRON (Poly-Vi-Sol w/Iron) – Drops

POLY-VITAMIN/IRON/FLUORIDE (Poly-Vi-Flor, Tri-Vi-Flor) – Solution Drops

PREDNISOLONE (Prelone) – 15mg/5mL Syrup

PREDNISONE (Deltasone) – 5mg/5mL Solution

PROMETHAZINE (Phenergan) – 6.25mg/5mL Syrup

PROMETHAZINE/CODEINE (Phenergan/Codeine) – 6.25mg/10mg per 5mL Syrup (C-IV)*
PSEUDOEPHEDRINE (Sudafed) – 30mg/5mL Syrup
Q

R
RANITIDINE (Zantac) – 15mg/mL Syrup
S
SENNA (Senokot) – 8.8mg/5mL Syrup

SIMETHICONE (Mylicon) – 40mg/0.6mL Drops

SODIUM PHOSPHATE (FLEETS PHOSPHO SODA) – 7.2mg/2.7mg per 15mL Solution

SULFAMETHOXAZOLE/TRIMETHOPRIM (Sulfatrim/Bactrim) – 200mg/40mg per 5mL Suspension
T

U

V

W

X

Y

Z
TOPICAL’S CREAMS / GELS / OINTMENTS

A
ACYCLOVIR (Zovirax) - 5% Ointment 3g / 15g tube

ALUMIUM CHLORIDE (Drysol) - 20% w/w 

ALUMIUM ACETATE (Domeboro) - Tablets 525mg

ANALGESIC BALM – Methyl Salicyates 28.5gm

B
BACITRACIN – 500 U/gm 28 gm Tube

BENZOYL PEROXIDE GEL – 5% 42.5g 

BETAMETHASONE - 0.05% Ointment; 0.1% Cream

C
CALAMINE  – Calamine 6.9% / Zinc Oxide 6.9%

                          118mL Lotion                

CAPSAICIN – 0.025% Cream 60gm

CARMOL 10  (Urea) - 10%  177 mL Lotion

CLINDAMYCIN (Cleocin-T) – 1% Gel 30gm

CLOBETASOL PROPIONATE (Temovate) – 0.05% Gel, Ointment, Cream

CLIOQUINOL/HYDROCORTISONE (Vioform HC) – 3% / 1% 20gm Cream

CLOTRIMAZOLE – 1% 30gm Cream; 30mL Solution

D
DENTAL PASTE – 0.1% Triamcinolone 5gm

DESONIDE - 0.05% Ointment 15gm

DIBUCAINE – 1%  28.35gm Ointment

E
ECONAZOLE (Spectazole) 1% Cream 30gm

EMLA – Lidocaine 2.5%/Prilocaine 2.5% Cream

ERYTHROMYCIN–T – 2%  Gel, Topical Solution 59mL

F
FLUOCINONIDE (Lidex) - 0.05% Cream 30gm;

0.05% Ointment 30gm; 60mL Solution

FLUOROURACIL (Efudex) – 5% Cream  25gm

H
HYDROCORTISONE – 1% Cream 30gm/454 gm 

2.5% - 30gm Cream

HYDROCORTISONE VALERATE (Westcort) – 0.2% Cream, Ointment 45gm

I

IMIQUIMOD (Aldara) - 5% Cream

K
KETOCONAZOLE (Nizoral) - 2% Cream 30gm, Shampoo 118mL

L
LIDOCAINE (Xylocaine) - 5% Ointment 35.44 g Tube

LIDOCAINE (Xylocaine) - 2% Jelly 30 mL

M
METRONIDAZOLE (Metrocream) - 0.75% 45gm

METRONIDAZOLE (Metrogel) - 1% 60gm  

MICONAZOLE (Desenex) - 2% Spray Powder 4oz, 2% Cream 28gm

MOISTURIZING EMOLLIENT- (Eucerin) 454gm, 60gm 

MUPIROCIN – Bactroban 2% - 22gm Ointment., 30gm Cream

N
NYSTATIN – 100,000 units/gm – 30 gm Cream

NYSTATIN -100,000 units/gm – 30 gm Ointment

NYSTATIN/TRIAMCINOLONE (Mycolog II) – 100,000u/ 1% 15gm Cream

P
PIMECROLIMUS ( Elidel) – 30gm and 100gm Cream

PERMETHRIN – Nix 1% 59mL Cream Rinse

Elimite 5% - 60gm Cream

PODOFILOX (Condylox) – 0.5% Solution

S
SALICYLIC ACID (Durofilm)-  17% w/w15ml Solution

SALICYLIC ACID (Mediplast) - 40% Plaster Patch

SELENIUM SULFIDE (Selsun) – 2%  118ml Lotion

SILVER SULFADIAZINE (SSD, Silvadene, Thermazene) – 1%  25gm, 400gm Cream

T
TOLNAFTATE – 1% 10ml Solution, Cream

TRETINOIN (Retin –A) - 0.01%, 0.025%, 0.05% 0.1% Cream;  0.025%  Gel
       

TRIAMCINOLONE ACETONIDE (Kenalog) – 0.025% 15gm Cream, Ointment
TRIAMCINOLONE ACETONIDE (Kenalog) – 1% - 15gm, 80gm Cream, 454gm Cream; 1%  15gm, 80gm Ointment 

TRIPLE ANTIBIOTIC (Neosporin) – Neomycin 3.5mg 

 /Polymyxin 5,000 U/ Bacitracin 400 U/gm – 15g

Ointment

V
Z
ZINC OXIDE – 20%  28gm Ointment  

CONTRACEPTIVES
BREVICON (Nortrel) – 0.5mg Norethindrone/0.035mg Ethinyl Estradiol

DEPO-PROVERA – 150mg Medroxyprogesterone Acetate

LEVLEN 28 – 0.15mg Levonorgestrel/0.03mg Ethinyl Estradiol

LEVLITE (Lessina; Alesse) – 0.100mg Levonorgestrel/0.020mg Ethinyl Estradiol

LOESTRIN FE 1.5/30 & 1/20 – Norethindrone Acetate/Ethinyl Estradiol/Ferrous Fumarate

LO/OVRAL (Low-Ogestrel; Cryselle-28) – 0.3mg Norgestrel/0.03mg Ethinyl Estradiol

MIRCETTE (Kariva) – Desogestrel/Ethinyl Estradiol

MONO-NESSA (Ortho Cyclen) – Norgestimate 0.250mg/Ethinyl 0.035mg

NUVARING – Etonogestrel/Ethinyl Estradiol 0.120mg/0.015mg Vaginal Ring 

NORDETTE 28 (Levora-28; Portia-28) – 0.15mg Levonorgestrel/0.03mg Ethinyl Estradiol

NORINYL (Ortho-Novum; Necon; Nortrel) 1/35 & 1/50 – Norethindrone/Ethinyl Estradiol

NOR-QD (Nora-Be; Camila; Micronor) – 0.35mg Norethindrone

ORTHO-CEPT (Reclipsen; Desogen; Apri; Solia) – 0.15mg Desogestrel/0.03mg Ethinyl Estradiol

ORTHO EVRA PATCH – 6mg Norelgestromin/0.75mg Ethinyl Estradiol

ORTHO NOVUM 7/7/7 – Norethindrone/Ethinyl Estradiol

ORTHO-TRI CYCLEN (Tri-Nessa) – Norgestimate/Ethinyl Estradiol

ORTHO-TRI CYCLEN *LO* - Norgestimate/Ethinyl Estradiol

OVCON 35 – 0.4mg Norethindrone/0.035 Ethinyl Estradiol

TRI-LEVLEN (Triphasil-28; Enpresse-28) – Levonorgestrel/Ethinyl Estradiol

YASMIN – 3mg Drospirenone/0.03mg Ethinyl Estradiol

ZOVIA (Demulen) 1/35 & 1/50 – Ethynodiol Diacetate/Estradiol

DEVICES

AEROCHAMBER  w/Mask (Small, Large)

ALCOHOL PREP PADS – 100 Count Box

EASIVENT

LANCETS

PEAK FLOW METER

PRECISION XTRA MONITOR (1 Per Life Time)
PRECISION XTRA STRIPS (100 Count)

SYRINGES, INSULIN – 50 Units, 100 Units

INJECTABLES

EPINEPHRINE (Epi-Pen) – 0.15mg (Child), 0.3mg (Adult) Auto-injectors

INSULIN, GLARGINE - Lantus

INSULIN, HUMAN (Novolin) – Regular, NPH

INSULIN, HUMAN MIX (Novolin 70/30) – 70% NPH/30% Regular

INSULIN, LISPRO – Humalog

INSULIN, LISPRO MIX (Humalog 75/25) – 75% Lispro Protamine/ 25% Lispro
SUMATRIPTAN (Imitrex) – 6mg/0.5mL Auto-Injector; Statdose System & Refills

VITAMIN B-12 (Cyanocobalamin) – 1000mcg/mL 1mL Vials

NASAL SPRAYS

AZELASTINE (Astelin) – 137mcg

CALCITONIN SYNTHETIC (Miacalcin) 200iu

FLUTICASONE (Flonase) – 50mcg AQ

OXYMETAZOLINE (Afrin) – 0.05% 15mL Solution

SODIUM CHLORIDE (Deep Sea, Saline Mist) – 0.65% 15mL Solution

SUMATRIPTAN (Imitrex) – 20mg Spray
OPHTHALMIC SECTION:
ARTIFICAL TEARS (Akwa Tears, Teargen) - Polyvinyl Alcohol 1.4% -

BACITRACIN – 500 units/gm 3.5 g Oint.

BETAXOLOL (Betoptic-S) - 0.25% 10mL Suspension

BRIMODIDINE (Alphagan P) - 0.1% 5mL Suspension

CARBOXYMETHYLCELLULOSE (Refresh Plus) - 0.5%  Drops 50/Box 

CIPROFLOACIN (Ciloxan) - 0.3% - 2.5mL Solution

CYCLOPENTOLATE (Cyclogyl) - 1% 15mL Solution

DICLOFENAC (Voltaren) - 0.1% - 5 mL Solution

DIPIVEFRIN (Propine) - 0.1% - 5mL Sol.ution

DORZOLAMIDE (Trusopt) - 2% - 5mL Solution

ERYTHROMYCIN (Ilotycin) - 5mg/gm 3.5g Ointment

FLUOROMETHOLONE (FML/Flarex–Generic) - 

0.1% - 5mL Suspension

GENTAMICIN (Gentak) – 3mg/g 3.5gm Ointment; 0.3% 5mL Solution

HOMATROPIN HYDROBROM – 5%  5mL Solution

ISOPTO HYOSCINE (Scopolamine) – 0.25% 5mL Solution

KETOROLAC (Acular LS) - 0.4%  5mL Solution

LACRILUBE (Akwa Tears) - 3.5g Ointment

LATANOPROST (Xalatan) - 0.005%  2.5mL Solution

LEVOBUNOLOL (Betagan) - 0.5% 5mL Solution

LODOXAMIDE (Alomide) - 0.1%  10mL Solution

METIPRANOLOL (OptiPranolol) - 0.3% 10mL Solution

NEOMYCIN/POLYMIXIN/BACITRACIN (Cortisporin) – 3.5g Ointment

NEOMYCIN/POLYMIXIN/DEXAMETHASONE (Maxitrol) – 3.5gm/10,000u/1mg Ointment; 3.5gm/10,000/1mg 5mL Solution

NEOMYCIN/PLYMIXIN B/BACITRACIN ZINC (Neosporin) – 3.5gm Ointment

NEOMYCIN/POLYMIXIN/GRAMICIDIN (Neosporin) – 10mL Solution

OLOPATADINE (Patanol) – 0.1% Solution 

PILOCARPINE - 1%, 2%  15mL Sol.ution

PILOCARPINE (Pilopine) - 4% 4gm Gel

PREDNISOLONE (Pred-Forte) - 1% 5mL

SODIUM CHLORIDE (Muro 128) - 5% 

3.5g Ointment

SODIUM CHOLRIDE HYPERTONICITY (Muro 128) - 5% 15mL Solution

SULFACETAMIDE –  10%  3.5g Oint 10%  15ml

SULFACETAMIDE/PREDNISOLONE (Blephamide) - 10/0.2% - 5ml Suspension

TIMOLOL – (Timoptic) 0.25/0.5% 5ml/10ml Sol

(Timoptic XE) 0.25/0.5% 5ml Sol.

TOBRAMYCIN – (Tobrex) 0.3% - 3.5g Oint/Sol

TIMETHOPRIM/POLYMYXIN B (Polytrim) -  1mg/10,000 U  10mL Solution

TROPICAMIDE (Mydriacyl) - 1% 15mL Solution

ORAL INHALATION

ALBUTEROL (Ventolin HFA) –  7mg;  0.5% Nebulizer Solution 20 mL; 0.083%  3ml Nebule Vials

BUDESONIDE (Pulmicort) – 0.25%, 0.5% Respules

FLUTICASONE (Flovent) HFA - 44mcg, 110mcg, 220mcg MDI Inhaler

FLUTICASONE/SALMETROL (Advair) – 100mg/50mg, 250mg/50mg, 500mg/50mg Diskus

IPRATROPIUM/ALBUTEROL (Combivent) – 14.7gm Inhaler
IPRATROPIUM (Atrovent) - 18mcg MDI Inhaler;

0.02% (0.5mg/2.5ml) 3mL Nebule Vial

Mometasone MDI (Asmanex Twisthaler) 

SALMETEROL (Serevent) – 50mcg Diskus

TIOTROPIUM (Spiriva) – 18mcg Capsules w/HandiHaler
OTIC (EAR)
ANALGESIC (A/B Otic, Aurudex) - Antipyrine 54mg/Benzocaine 14 mg/ml  - 15ml Solution.

ACETIC ACID (Vosol/Acetasal) - 2% 15mL Solution

ACETIC ACID/ALUMINUM ACETATE (Domeboro) – 2% 60mL Solution

ACETIC ACID/HYDROCORTISONE (Acetasol HC) – 2% / 1% 10mL Solution

CARBAMIDE PEROXIDE (Debrox) – 6.5% 15mL Solution

CIPROFLOXACIN/HYDROCORTISONE (Cipro-HC) – 0.2% / 1% 10mL Suspension

NEOMYCIN/POLYMIXIN/HYDROCORTISONE (Cortisporin) – 3.5mg/10,000u/1% Suspension

OFLOXACIN (Floxin) – 0.3% 10mL Solution

RECTALS
ACETAMINOPHEN (Tylenol) – 120mg, 325mg, 650mg Suppositories

ANU-MED (Anusol) – 0.25% Suppositories

BISACODYL (Dulcolax) – 10mg Suppositories

GLYCERIN PEDIATRIC SUPPOSITORIES

HYDROCORTISONE (Proctozone Hc, Anusol HC) – 2.5% Cream

HYDROCORTISONE/PRAMOXINE (Procotfoam HC) – 1% Topical Aerosol

HYDROCORTISONE (Hemorrhoidal HC, Anusol HC) – 25mg Suppositories

PHOMETHAZINE (Phenergan) – 12.5mg, 25mg Suppositories

SODIUM BIPHOSPHATE (Fleet’s) – Adult, Child Enemas

VAGINAL

CLINDAMYCIN (Cleocin) - 2% Cr  40gm

CLOTRIMAZOLE (Gyne-Lotrimin) - 1% Cr  45gm

ESTROGENS (Premarin) - 0.625mg/gm  Cr. 42.5gm

METRONIDAZOLE (Metrogel) - 0.75% 70gm

MICONAZOLE (Monistat-7) – 2% Cr 48gm

TERCONAZOLE (Terazol-7) – 0.4% Cr. 45gm
*Controlled Substances C-III, C-IV, C-V are good for 6 months from the day written.  They may be filled anytime during the 6-month period and can only be dispensed for a 30-day supply with up to 5 refills.

**Narcotics C-II are good for only 30 days from the day written.  They may be filled anytime within the 30-day period and can NOT receive refills.                   

***This class of Narcotic C-II is for ADHD/ADD and may be written for up to a 90-day supply with established history of usage of no less than 1 year and can NOT receive refills.
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